s LONCINES
iV HILZEEREE A
" PART CATALOGUE

LC1P88F-1
LC1P90F-1
LC1P92F-1

IR ZAZ=VERSION No.: 2011-01
EBEEEHDHBRGEMRLE LONCIN MOTOR CO.,LTD.

|



F4 H 548 FH Ui B (Instruction for use of parts catalogue)

AZAT H SRR 2011421 1] I 645 21 ) dsoR R T R o
This parts catalogue was prepared based on the latest information available as of August 2011.

T R 2011 L LUR A A H sk BT 8 %0
See the parts catalogue news for any revision that is made after August 2011.

AT AR, — o IR L i T .
Always specify the part number when ordering a part.

TR AT H gy i EDE T g 5 SEbs B MBIt AN ] o
Note that the illustrations can differ from the actual parts in shape.

T BN A H S0 A AT S S NI, AN WK AR I 2 (RIS TR RRAS VT RS, A DRUEALEATART I i 08 vy LA FH 380 85 37 AR 1) 22 38 1 H =%
VR BT BT IRAS . R A BT IRA R DA KT, THEHESLONCINGE & .

When modifications or additions to this parts catalogue are made , a revised edition will be issued at an appropriate time,
We recommend obtaining such revisions in order to keep your parts catalogue up-to-date at all times. To check whether a parts
catalogue revision has been issued, please contact your LONCIN distributor.

7~ (Example)

P REES = r S $oE (Regd. QTY)
No. Part No. MRS Description LC168F(D)-1

10 | 380370051-T040 |/ v % iz £f NUT, SPECIAL 1

11 | 270020162-T040 | F AL 1 &kt FLYWHEEL COMP ()

LC168F(D)- 14 /~LC168F-1 )2LC168FD-1; [ LC168F(D)-1 means LC168F-1 and LC168FD-1 ]
1 F/NLC168F-1 5 LC168FD-17517; [ 1 means LC168F-1 has 1 QTY and LC168FD-1 has 1 QTY ]
(1) FI/RLC168F-1%4, LC168FD-14511. [ (1) means LC168F-1 require O QTY and LC168FD-1 require 1 QTY ]




==
-

fE127T LR &
45011, ZFFA]

LURIEFERIEFE.

==
=

9




25




Kk (Gear Box Assy)

¥4 TR . ) A i (Reqd. QTY)

No. Part No. AT Description 1P88F-1 1P9OF-1 1P92F-1
1 380600116-T110  |EAfi4Y Pin,Dowel 2 2 2
2 120150138-T361  |"fiL k&3 Gasket,Cylinder 1 — —

120150164-T372  [HL K5 H Gasket,Cylinder — 1 —
120150146-T380 [ HI k5 H Gasket,Cylinder — — 1
380180088-T370  |X:LiZie Bolt,Stud 2 2 2
120080283-T370  |<&13k Head Comp.,Cylinder 1 — —
120080436-T381  |“{hil 3k Head Comp.,Cylinder — 1 1
5 270960028-0001  |‘kAtJE Spark Plug 1 1 1
6 380140335-0001  |/NAASkyk L TmgEE Bolt,Cylinder Head 4 4 4
7 120250028-T381 |l Sk ki 25 4 # Packing,Head Cover 1 1 1
8 120220032-7381 |Gk dlé Cover Comp.,Head,Left 1 1 1
9 380020070-T370 [/ kA 844 Bolt,Hexagonal 6X16.5-8X3.5 4 4 4




FEHE2] MR EBEE
H45011, Z A
LR B FE SR 4.

SRERE (Blower Housing)

¥4 FHAEES . - - Hit (Reqd. QTY)

No. Part No. FHEAR Description 1P88F-1 1P9OF-1 1P92F-1
1 160180024-T381 % Fan,Cooling 1 1 1
2 193590013-T370  |EEsh# Pulley,Starter 1 1 1
3 380370050-T110  [/NFvEZTmIERE Nut,Special 1 1 1
4 160850002-7381  |M-4t%E Fan,Cover 1 1 1
5 380140049-0003 |/ KA A RS Bolt,Flange M5X16 3 3 3
6 380020087-T390 |/~ ff kA H ke Bolt,Hexagonal 1 1 1
7 160190050-T381  |Z A it Shroud Comp 1 1 1
8 380140067-0003  |/Sf ki migise Bolt,Flange,M6 X 12 1 1 1
9 380020070-T370 |/ ff kAl )E ke Bolt,Hexagonal 3 3 3
10 160210046-T381 | JXUssi B 3514 Cover Comp.,Fan 1 1 1
11 160840002-T381 | XU &4 Retaining Ring,Housing 1 1 1
12 195360009-T381  |Hahgsshi Case,Starter Quter 1 1 1




FK RS (Flywheel)

¥4 TR - - - Hit (Reqd. QTY)

No. Part No. AT Description 1P88F-1 1P90F-1 1P92F-1
1 270880145-T381  |if/E4&is Rectifier 1 1 1
2 380140067-0003  |/S A ki 24 igise Bolt,Flange M6Xx12 2 2 2
3 271280021-T381  |iE#isk Qutput Wire,Rectifier 1 1 1
4 270190012-T381 | 7c FLLE BBl a4 Coil Assy,Charge 1 1 1
5 380140054-0003  [/NfOid Limigs Bolt,Flange M6X 30 4 4 4
6 270020093-T370 |G HMLEE 1-34F Flywheel Comp 1 1 1
7 380140103-0004 [/~ A ki 4T igke Bolt,Flange M6X 25 2 2 2
8 270930037-T370 | fik£k ik Coil, Ignition 1 1 1
9 270950068-T370  |‘kAtZElE Rubber,Spark Plug Cap 1 1 1
10 271670010-T370  [H k% Wire,Stopping Engine 1 1 1
11 270920175-T370 | ik Zk Coil Assy,lIgnition 1 1 1




BB HHLEME (Starting Motor Assy)

A3 TS = 3y oo e B (Reqd. QTY)

o Sart No. A2 FK Description 1Pe8F-1 1P9OF-1 1POoF1
1 270360077-T381  [i25h W pLEBLE Starter Motor 1 1 1
2 270910008-T381 | i 4 7 44 Bracket 1 1 1
3 380140453-0001  |/NfA3kyk 4 THiEH M8x80 [Bolt,Flange M8X 80 2 2 2




PHIEYEHI RS (Governor)

¥4 FHAEES . - - Hhit (Reqd. QTY)

No. Part No. AT Description 1P88F-1 1P90F-1 1P92F-1
1 380140013-0005  |/Sff ki 24 migise Bolt M6X16 1 1 1
2 171680036-T370 [Vl JEHFHA S Contorl assy 1 1 1
3 380140209-0001  [/NAASkyk Mg Bolt,Flange M6X14 2 2 2
4 171600020-T370  |iidisf Spring,Governor 1 1 1
5 380370066-0001 | SAIEETHIIERE M6 Nut,Flange M6 1 1 1
6 171620013-T370 S Arm,Governor 1 1 1
7 380250002-T040 | J7 3k uji ' [Fl 2 A4 Bolt,Governor Arm 1 1 1
8 171590013-T370 | I3z 4T Rod , Governor 1 1 1
9 171490002-7370  |BHXITAT Rod, Choke 1 1 1
10 380020071-T370  |7SA kg g4 Bolt,Hexagonal 1 1 1
11 171480013-T370  [FHXI TS24 Stay Comp.,Choke 1 1 1
12 171650003-T370 B IF2AT Rod, Throttle 1 1 1




16

15
13
14
17
19
feyh#% (Carburetor)
e TP S i At (Reqd. QTY)
No. Part No. FH L Description 1P88F-1 1P90F-1 1P92F-1
1 380140445-T110  [/NAASkyk A Tige Bolt,0il Cup 1 1 1
2 380450595-T370 |- j#l Washer,oil cup bolt 1 1 1
3 172930001-T040 [ i 28 Drain Plug,0il Cup 1 1 1
4 380450594-T370  [‘FF#v Gasket,0il Cup 1 1 1
5 170250022-T110 i ¥ = Oil cup 1 1 1
6 380840456-T110  |&H Gasket,0il Cup 1 1 1
7 170290016-T110  |VZ T4 Pin,Float 1 1 1
8 170280020-T110  |V% T Float 1 1 1
9 170180025-T110 |¥% 1@ Valve,Float 1 1 1
10 170160054-T370  [fkimi#s 44 Noumenon, Carburetor 1 1 1
11 170020989-T371  [fkili#s Carburetor Assy 1 _ _
170021010-T371  |[{kuhs Carburetor Assy — 1 —
170021008-T381 |1k Carburetor Assy _ _ 1
12 380140067-0003  [/NAASkyk LT Bolt, Flange 1 1 1
13 170430099-T370  |[fkih#s =54 Packing,Carburetor 2 2 2
14 160190049-7381 |Gk SHiE Shroud Comp 1 1 1




16

15
13
14
17
19
feyh#% (Carburetor)
=) S TR #i= (Reqd. QTY
Taﬁ ESE?? R Description 1P88F-1 - 1(F’9(;]F—1 0 1P92F-1
15 170440053-T370 |4k gska i Insulatir,Carburetor 1 1 1
16 170430101-T370 |4k il 255 5 #A Packing,Carburetor 1 1 1
17 380950193-T370 |53k Tube 2 2 2
18 380750335-T370  |yi%y 0il Pipelinell*6.5*50 1 1 1
19 170010018-T370  |#AmdEis v Strainer,Fuel 1 1 1
20 170430100-T370  |[fkihgs =544 Packing,Carburetor 1 1 1




thali 2§ (Carburetor With Pump)

¥4 FHAEES . . s K& (Reqd. QTY)
No. Part No. AT Description 1P88F-1 1P90F-1 1P92F-1
1 380140445-T110  [/NAASkyk A Tige Bolt,0il Cup 1 1 1
2 380450595-T370 |- j#l Washer,oil cup bolt 1 1 1
3 172930001-T040  [Jhi#Fciiig 9 Drain Plug,0il Cup 1 1 1
4 380450594-T370  [‘FF#v Gasket,0il Cup 1 1 1
5 170250022-T110 i ¥ = Oil cup 1 1 1
6 380840456-T110  |&H Gasket,0il Cup 1 1 1
7 170290016-T110  |¥Z 744 Pin,Float 1 1 1
8 170280020-T110  |¥% T Float 1 1 1
9 170180025-T110  |VF TR Valve,Float 1 1 1
10 170160054-T370  |[F4k Noumenon, Carburetor 1 1 1
11 170020989-T371  [fkili#s Carburetor Assy 1 _ —
170021010-T371  [fkuhi#s Carburetor Assy — 1 —
170021008-T381  [fkihi#s Carburetor Assy — — 1
12 380140067-0003  |/Sf ki 24 igise Bolt, Flange 1 1 1
13 170430099-T370  |[fkih#s =54 Packing,Carburetor 2 2 2
14 160190049-7381  |SfiIsk Gy Shroud Comp 1 1 1




thali 2§ (Carburetor With Pump)

¥4 FHAEES . . s i (Reqd. QTY)

No. Part No. AT Description 1P88F-1 1P90F-1 1P92F-1
15 170440053-T370  |{k i 25 Ba 3 Insulatir,Carburetor 1 1 1
16 170430101-T370  |[fkihgs =544 Packing,Carburetor 1 1 1
17 380950193-T370 |k Tube 6 6 6
18 170010018-T370  [Buhpkis o Strainer,Fuel 1 1 1
19 380750200-T370  |JHIE 0il Pipelinell*6.5*105 1 1 1
20 380140013-0005  |/Sf ki 24 migise Bolt, Flange 2 2 2
21 170460006-T240  [VRiHZEE Fuel Pump 1 1 1
22 380750188-T370 |4 Qil Pipelinell1*6.5*380 1 1 1
23 380950197-T370 |k Tube 1 1 1
24 380750336-T370  |JHIE 0il Pipelinell*6.5*285 1 1 1
25 380140077-0005  |/NAASkyk LT Bolt, Flange 2 2 2
26 170470005-T370  |V<ihZE 048 Stent Fuel Pump 1 1 1
27 170430100-T370  |[fkihgs =544 Packing,Carburetor 1 1 1




4—F &4
|
|
3
|
|
| e )
|
2
|
|
—10
1
|
|
FyEss (Air Cleaner)
5 Ak . , i K (Reqd. QTY)
A IR D
No. Part No. ek escription 1P88F-1 1P90F-1 1P92F-1
1 180130188-T381  |ZFyEgsyEts (JEOAA) Element 1 1 1
2 180130187-T381 PRSI GRS Filter,outer 1 1 1
3 180070146-T381  |ZIE2S ik Cover,Air Cleaner 1 1 1
4 181950006-T381  |MAZITFAA Handle,Air Cleaner Bolt 2 2 2
5 180280028-T381  |ZS &y Elbow comp.,air cleaner 1 1 1
6 380821930-T370 [KA4tE Collar,Long 3 3 3
7 180020492-T381 | yEss Air Cleaner Assy 1 1 1
8 380140100-0003  [/NAASkyk Mg Bolt,Flange M6X35 1 1 1
9 380370066-0001 N SRR L TR R Nut M6 2 2 2
10 180100064-T381  |=FyEdsuEhdl & Element,Left 1 1 1




,
\\“:\ ﬁ\
\\ \\ ///I f b
\ 12 /F
\\//\\/,//\/ 17
Bl SR (Valve)
¥4 FHAEES . . s i (Reqd. QTY)
o Sart No. A2 T Description 1Pe8F-1 1P9OF-1 1POoF1
1 140300055-T370  |#A1] Valve, In. 1 — —
140300065-T381  |#A1] Valve, In. — 1 1
2 140310055-T370  [HESI] Valve, Ex. 1 — —
140310064-T381  |HEAI) Valve,Ex. — 1 1
3 140360010-T110  |“<.1J P L5 R Seat,Valve Spring 2 2 2
4 140400012-T110  [#4yliEE Seal ,Valve Stem 2 2 2
5 140340025-T11D | TW R Spring,Valve 2 2 2
6 140380021-T11D | <0 5 a )i Retainer,Ex.Valve Spring 2 2 2
7 140390015-T11D |/ 740k Valve Keeper 4 4 4
8 140320002-T110 [/ JiA%X0E Rotator,Valve 2 — —
9 140460024-T110 | <1148 Rocker Arm 2 — —
140460039-T381 |4 Rocker Arm — 2 2
10 140490012-T040 |0 iRt Pivot Rocker Arm 2 2 2
11 140470001-T040 |5 J8HEIRE} Nut,Pivot Adjusting 2 2 2
12 140480012-T040 "< [ Jii Jiigis Bolt Povit 2 2 2




\ \\
\\ A
\ \\ s 13
N -~
s /%
\\//\\/,//\/ 17
B S LR (valve)
e TSP 4 B i At (Reqd. QTY)
No. Part No. L Description 1P88F-1 1P9OF-1 1P92F-1
13 140710007-T370  |HEATIRA7ARAH & Plate,Assy 1 — —
140710011-7381  |HEATIRA7ARAH & Plate,Assy — 1 1
14 140670030-T370  |#EATH S Rod Push 2 2 2
15 140690004-T110  [#&4: Lifter,Valve 2 2 2
16 140020055-T370 |y HhaH & Camshaft 1 1 1
17 140450023-T110 |3 H S Valve Rocker Assy 2 2 —
140450041-T381 |3 H S Valve Rocker Assy — — 2




iM% (Crankshaft)

J;\To% %;:E?% AT Description 1P88F-1 o l(I:’RQe(;]Fd—-l 2 1P92F-1
1 130070083-T110 |G ZEHUE Ring Set 1 — —
130070161-T371 IHEMA S Ring Set — 1 —
130070103-T380 IHESMAE Ring Set — — 1
2 380560057-T110 |42 $4 Clip,Piston Pin 2 2 2
3 130030122-T360  |i&HZ%E Piston 1 — —
130030165-T372  |WfZE Piston — 1 —
130030114-T380  [753E Piston — — 1
4 130060034-T110  |JiG &4 Pin,Piston 1 1 1
5 130150048-T370  [iEATF Rod Assy.,Connecting 1 1 1
6 130160012-T370  |i&EAF4K Connecting Rod 1 1 1
7 130170010-T370  [i%EATiG Connecting Rod Cover 1 1 1
8 130180009-T370  |iEAT W44 Bolt,Connecting Rod 2 2 2
9 130290102-T370 | ih&hEs4E Crankshaft Comp 1 1 1
10 130450010-T370 | F“#ij%ih Weight,Balancer 1 1 1
11 380450560-T370 - 17.2x30x 1.5 Washer 2 2 2




ti#§i%EFF (Crankshaft)

r?% Eg%lgﬁ:% = 3 -/, P ;&% (Reqd- QTY)
No. Part No. AL Description 1P88F-1 1P9OF-1 1P92F-1
12 130450011-T370 | P 7%l Weight,Balancer 1 1 1




HIHRIRE
22 21 20 19

| —-E—%T
23

th#h4E % (Crankshaft Cover)

¥4 FHAEES . ) N = (Reqd. QTY)
No. Part No. AT Description 1P88F-1 1P90F-1 1P92F-1
1 380140013-0005  |/Sff ki 24 migise Bolt,Flange M6X16 3 3 3
2 150040019-T370 VM ZE i 0il Pump Cover 1 1 1
3 380840467-T370 | %+ K Seal Ring,0il Pump 1 1 1
4 150060027-T370  |[4M4E+ Rotor ,Outer 1 1 1
5 150050028-T370 NET Rotor, Inner 1 1 1
6 150010050-T370  |HLuhZE &B1E: Pump, il 1 1 1
7 380650337-T110  [yHiE & 35x ¢ 52x7 0il Seal, ¢ 35x ¢ 52x7 1 1 1
8 380140447-T370  |/SAASkvE S g Bolt,Flange M8X40 10 10 10
9 380600123-T370  |JEA74H ¢ 10x12 Pin,Dowel ¢ 10x12 2 2 2
10 150570003-T370 | MLy [=lythibk Rubber,oil deflector 1 1 1
11 150350023-T390  [HLiHASIESS 20 OIL FILTER ASSY 1 1 1
12 171750004-T110 | E AL Governor Assy 1 1 1
13 150290012-T370  |HLihJEM Oil Strainer 1 1 1
14 120530002-T370 |y JEHR 0il Baffle Plate 1 1 1
15 150340008-T370 WL uE K 55 Cover,0il Strainer 1 1 1




46 % (Crankshaft Cover)

¥4 FHAEES . . s i (Reqd. QTY)
No. Part No. T Description 1P88F-1 1P9OF-1 1P92F-1
16 380140103-0004  |/S A ki 24 igise Bolt,Flange F6X25 1 1 1
17 380630141-0002 | ¥R¥AERH7K6207 Eddp Groove Ball Bearing 1 1 1
18 110690047-T381 | WLyh X1+ Cap Assy 1 1 1
19 380840762-T381 |3} 14 0-Ring 1 1 1
20 110710011-T381  |hnyh“ Extension 1 1 1
21 380840738-T390  |&5 %Al 0-Ring 1 1 1
22 110700063-T381  |HLyhJY 0il Filler Cap 1 1 1
23 380140100-0003  |/S A ki 24 Migise Bolt,Flange M6X35 1 1 1
24 110260026-T370 | ZHi2gE Drain Bolt 3/8-18 Nptf 1 1 1
25 110820059-T381 Hh4m4E 5 Cover ,Breather Side 1 1 1
110820060-T381  |h#hAa e CAHTHLHKEIESSIRZS)  |Cover,Breather Side 1 1 1
26 110710005-T381 | hnyh“ Extension 1 1 1
27 110690048-T381 | WLy Xk Cap Assy 1 1 1




ii#hAf {4 (Crankcase)

¥4 FHAEES . " N $iit (Reqd. QTY)

No. Part No. T Description 1P88F-1 1P9OF-1 1P92F-1
1 380740462-T370 il A4 Tube,Breather 1 1 1
2 381350004-T040 |45k Pin,Lock 1 1 1
3 380650339-T110  |hd ¢ 8x ¢ 14x4 Oil Seal 1 1 1
4 380450559-T370  |'T-#[& 8x16x0.5 Washer 1 1 1
5 171630008-T370  |JA3# % Shaft,Governor Arm 1 1 1
6 110830037-T381 | Hhf4f o5 B HH Packing,Case Cover 1 1 1
7 380630141-0002 ¥R VA BRHi 26207 Eddp Groove Ball Beaeing 1 1 1
8 380840443-T370 | Hf1E 12x2.5 0-Ring 12X2.5 1 1 1
9 140250006-T370  |#H 1A Reed Valve 1 1 1
10 380140067-0003  |/S A ki 24 Migise Bolt,Flange M6X12 3 3 3
11 110850004-T370  |IW: Ml fill 2 dsf 4 Packing,Breather Chamber 1 1 1
12 110840005-T370 | MPUR A 55 bR Cap,Breather Chamber 1 1 1
13 380630026-0001  |V&VA Bk 4 16003 Eddp Groove Ball Beaeing 2 2 2
14 380650337-T110  [Jhdf ¢ 35x ¢ 52x7 Oil Seal, ¢ 35x ¢ 52x7 1 1 1
15 380140209-0001 [\ Sidk = [ AL Bolt,Flange M6X14 1 1 1




ii#hAf {4 (Crankcase)

5 EEHAES - - oo #E (Reqd. QTY)

No. Part No. T Description 1P88F-1 1P90F-1 1P92F-1

16 110480024-T381 JE 2R Valve,Breather Chamber 1 1 1

17 110810165-T361  |hémAa 1A Crank Case Comp 1 — —
110810154-T372  |HhHhAE & Crank Case Comp — 1 —
110810167-7381  |dhémAa 1A Crank Case Comp — — 1




WA (Muffler)

5 EEHAES . , i #E (Reqd. QTY)
2 IR D t
No. Part No. i escraption 1P88F-1 1P90F-1 1P92F-1
1 180571293-T381  |#H /5% Muffler 1 1 1
2 180650074-T370  [HF < 155 HH Gasket,Ex_Pipe 1 1 1
3 380140489-T381  |/Nf ki imigise Bolt,Flange 2 2 2




EsLONCINEs

[EZBERANNRBERAF
Loncin motor co., Ltd.

M. ERTWARBEX A AT EX LR KIEIS
Add:No.99Hualong Road,Jiulongpo District,Chongqging,China
Tel:86 23 8980 5678/86 23 8980 8505

Fax:86 23 8906 7566

Email:service@loncinengine.com
Website:www.loncinengine.com

PRINTED IN CHINA





